
ARB130

ARB150

ARBTRAK 150

MK2 ARB150 INDEX
PAGE

 SCHEMATICS 40-45

CHASSIS 1-7

CHIPPER CHAMBER 8-12

ROLLERBOX 13-16C

HYDRAULIC LAYOUTS 29-33

BONNET AND COVERS 24-28

INFEED CHUTE 17-22

DISCHARGE CHUTE 23

ENGINE 34-39



1

2

3

4

6

5

16
7

13 10 11 12 9 8

14 15

1

17

ITEM 
NO� PART NUMBER DHVFULSWLRQ 4

TY
�

1 ARB150-1-1001 AXLE 1

2 4C160-1-1023 :HEEL AND TYRE 2

3 ARB150-1-1001-3 BRAKE CABLE 1

4 4C160-1-1024 :HEEL STUD 8

5 ARB150-1-1001-4 COMPENSATOR 1

6 ARB150-1-1001-5 COMPENSATOR NUT 1

7 900940319 ALKO HITCH 1

8 4C160-1-1071 HUBCAP ALKO 2

9 4C160-1-1070 AXLE NUT 2

10 4C160-1-1069 INTERNAL CIRCLIP ALKO AXLE 2

11 4C160-1-1068 :HEEL BEARING ALKO AXLE 2

12 4C160-1-1067 BRAKE DRUM 2

13 4C160-1-1066 BRAKE SHOE PAIR ALKO AXLE 2

14 900940321 ALKO -: CLAMP 1

15 EC1523184 -OCKEY :HEEL 1

16 ARB150-1-1001-1 HAND BRAKE ROD �DEISEL 
M�CS� 1

17 ARB150-1-1001-2 HAND BRAKE ROD PETROL 
MODELS 1

MK2 ALKO AXLE AND :HEEL



2

36
1

35

2

157

3

4 6

5 6
4

7
14

10

13

7
8

10
9

12

11 8
16

17

18

19

20

38

29

22

23

25

26

27

31

28

30

4039

22

ITEM 
NO� PART NUMBER DESCRIPTION 4

TY
�

1 ARB150-1-03F FRONT CHASSIS RAIL FAB 1
2 ARB150-1-45F FRONT -OINT 1
3 ARB150-1-238 CHASSIS-CHUTE SUPPORT FAB 1
4 90802  FLAT :ASHER 54
5 90803 SPRING :ASHER 14
6 90825 HEX HD BOLT 29
7 91202  FLAT :ASHER 40
8 91201 NYLOC NUT 22
9 91601 NYLOC NUT 2

10 91602B  FLAT :ASHER 4
11 91230 HEX HD BOLT 12
12 ARB150-1-20F-ALKO DRA:BAR FAB 1
13 91660 M16 X 60 HEX HD BOLT 2
14 91245  HEX HD BOLT 6
15 912100 HEX HD BOLT 4
16 GM-1001-RYR AMBER REFLECTOR 2
17 90801 NYLOC NUT 21
18 ARB150-1-240 FUEL TANK TRAY 1
19 GM-1001-R:R :HITE REFLECTOR 2
20 ARB150-1-244 AXLE PAD 2
21 ARB150-1-251 NS O�S REAR MUDGUARD BKT 1
22 ARB150-1-246 MUDGUARD PLATE 2
23 900940324 ALKO PLASTIC MUDGUARD RH 2
24 900940325 1
25 900940318 ALKO MUDFLAP 2
26 60820 BUTTON HD BOLT 4
27 ARB150-1-259 -ACK LEG MOUNT 1
28 ARB150-1-222 HYDRAULIC TANK TRAY 1
29 ARB150-1-251 OS O�S REAR MUDGUARD BKT 1

30 EC1928-1-40-5 REFLECTOR MOUNT 2
31 EC150068 -ACK LEG 1
32 91002 FLAT :ASHER 2
33 91003 SPRING :ASHER 2
34 91030 HEX HD BOLT 2
35 ARB150-1-281 OS CHASSIS RAIL MK2 1
36 ARB150-1-277 NS CHASSIS RAIL MK2 1
37 ARB150-1-252 NS O�S FRONT MUDGUARD BKT 1
38 ARB150-1-252 OS O�S FRONT MUDGUARD BKT 1
39 ARB150-1-280 BRACE 1
40 ARB150-1-280 OH BRACE 1

MK2 DEISEL CHASSIS

AL.2 PLASTIC MUDGUARD LH



3

32 1

31

2

10

6

12

9

13
63

4
5

76
78

11

146

6

7

15

3
16

17

18

19
13

33

22

5

3
4

20

24

26

25

24

27

28

30

29

35

34

ITEM 
NO� PART NUMBER  DESCRIPTION 4

TY
�

1 ARB150-1-04F FRONT PANEL 1

2 ARB150-1-45F FRONT -OINT 1

3 90802  FLAT :ASHER 54

4 90803 SPRING :ASHER 13

5 90825 HEX HD BOLT 30

6 91202  FLAT :ASHER 36

7 91201 NYLOC NUT 20

8 91601 NYLOC NUT 2

9 91602B  FLAT :ASHER 4

10 91230 HEX HD BOLT 10

11 ARB150-1-20F-ALKO DRA:BAR FAB 1

12 91660 M16 X 60 HEX HD BOLT 2

13 91245  HEX HD BOLT 6

14 912100 HEX HD BOLT 4

15 GM-1001-RYR AMBER REFLECTOR 2

16 60820 BUTTON HD BOLT 4

17 ARB150-1-240 TDQN SXSSRUW 1

18 ARB150-1-222 HYDRAULIC TANK TRAY 1

19 ARB150-1-244 AXLE PAD 2

20 ARB150-1-246 MUDGUARD PLATE 2

21 ARB150-1-263 LH LH FRONT MUDGUARD BKT 1

22 ARB150-1-264 RH RH REAR MUDGUARD BKT 1

23 ARB150-1-264 LH LH REAR MUDGUARD BKT 1

24 900940324 ALKO PLASTIC MUDGUARD RH 2

25 900940325 ALKO PLASTIC MUDGUARD LH 1

26 900940318 ALKO MUDFLAP 2

27 90801 NYLOC NUT 22

28 ARB150-1-238 CHASSIS-CHUTE SUPPORT FAB 1

29 EC1928-1-40-5 REFLECTOR MOUNT 2

30 GM-1001-R:R :HITE REFLECTOR 2

31 ARB150-1-281 OS CHASSIS RAIL MK2 1

32 ARB150-1-277 NS CHASSIS RAIL MK2 1

33 ARB150-1-263 OS O�S FRONT MUDGUARD BKT 1

34 ARB150-1-280 OH BRACE 1

35 ARB150-1-280 BRACE 1

MK2 PETROL CHASSIS



4

1

3

4

2

USE THREADLOCK AND SHAKEPROOF 
:ASHER AND TOR4UE TO 100NM

ITEM 
NO� PART NUMBER DHVFULSWLRQ 4

TY
�

1 ARB150-1-282 MK2 ARBTRAK BASE 1

2 4C160-9-1017 GEMMO TRACK PAIR 1

3 ARB150-1-51F BELLYPAN 1

4 ARB150-1-59F COLUMN 1

MK2 ARBTRAK BASE EXPLODED



22

16

21

20 10 6

9

11

12 13

14

7 6

10

8

3

4

5
2

1

15

17

18

10

19

5

ITEM 
NO� PART NUMBER  DHVFULSWLRQ 4

TY
�

1 ARB150-1-281 OS CHASSIS RAIL MK2 1

2 ARB150-1-277 NS CHASSIS RAIL MK2 1

3 ARB150-1-03F FRONT CHASSIS RAIL FAB 1

4 ARB150-1-45OH FRONT -OINT 1

5 ARB150-1-45F FRONT -OINT 1

6 91202  FLAT :ASHER 46

7 91201 NYLOC NUT 22

8 91601 NYLOC NUT 2
9 91602B  FLAT :ASHER 2

10 91245  HEX HD BOLT 8

11 91660 M16 X 60 HEX HD BOLT 2
12 90802  FLAT :ASHER 7
13 90803 SPRING :ASHER 6
14 90825 HEX HD BOLT 6
15 91230 HEX HD BOLT 12

16 ARB150-1-268 MK2 HYD TANK TRAY 1
17 90801 NYLOC NUT 2
18 ARB150-1-148 INFILL FAB 1
19 91240 HEX HD BOLT 2
20 ARB150-6-74F EXHAUST COVER 1
21 ARB150-1-240 TDQN SXSSRUW 1

22 ARB150-1-238 CHASSIS-CHUTE SUPPORT 
FAB 1

MK2 ARBTRAK CHASSIS



35

1

23

4

5

6

7

8

9
36

12

36

37

10

11

38

39

13

15

14

17

16

29

28

16

29
28

18

19

20

21

22

36

23

24

25

26

27

30

33

42 31

32

34

6

43

ITEM 
NO� PART NUMBER DESCRIPTION

BELLYPAN 
AND 

CONSILE�
4TY�

1 ARB150-1-59F COLUMN 1

2 ARB150-1-94F LEVER PLATE FAB 1

3 MK2 ST1928-1-62F CONTROL LEVER 2

4 ARB150-1-71 LONG LINK 2

5 ARB150-1-72 SHORT LINK 2

6 STC1928901 TRACK CONTROL VALVE 1

7 TC220215 CLEVIS 2

8 ARB150-1-69F LINK 1 1

9 ARB150-1-70F LINK 2 1

10 91235 HEX HD BOLT 2

11 STC1928968 NYLON BUSH 4

12 912200 HEX HD BOLT 1

13 91001 M10 N\ORFN QXW 2

14 90603 M6 S�:ASHER 6

15 90602  FLAT :ASHER 6

16 90802 FLAT :ASHER 9

17 60612 BOTTON HD BOLT 6

18 60820 BUTTON HD BOLT 1

19 ARB150-1-123 PLATFORM LATCH 1

20 ARB150-1-63 FRONT STAY 2

21 ARB150-1-64 SIDE STAY 2

22 91203 SPRING :ASHER 2

23 91225 HEX HD BOLT 2

24 ARB150-1-55 FOOTPLATE 1

25 ST1928-1-127 LEVER KNOB 2

26 ARB150-6-59 TRACK VALVE COVER 1

27 ARB150-6-68 COVER PLATE 1

28 90820  HEX HD BOLT 6

29 90803 M8 SPRING :ASHER 6

30 ST20004 THROTTLE LEVER 1
31 90501  NYLOC NUT 4
32 90516 BUTTON HD BOLT 4

33 EC1523634 THROTTLE CABLE 1

34 9227 PLASTIC HANDLE 2

35 ARB150-1-51F BELLYPAN 1

36 91202  FLAT :ASHER 12

37 91201  NYLOC NUT 5

38 91030 HEX HD BOLT 2

39 91002 FLAT :ASHER 5

40 90801 NYLOC NUT 1

41 91230 HEX HD BOLT 2

42 90502 FLAT :ASHER 4

43 ARB150-1-30 COLUMN FRONT COVER 1

BELLYPAN AND CONSOLE



1

2

5

7

5

6

4

3
8

9

7

ITEM 
NO� PART NUMBER  DESCRIPTION 4TY

�
1 ARB150-1-154 :INCH TRAY 1

2 STC1623-1-150 :INCH KIT 1

3 90820 HEX HD BOLT 4

4 90803 SPRING :ASHER 4

5 91202  FLAT :ASHER 8

6 91230 HEX HD BOLT 4

7 91201  NYLOC NUT 4

8 71020 CAP HD BOLT 2
9 91001 NYLOC NUT 2

:INCH KIT



8

1

2

3

4

35

34

8
9

10

27

125

38

7 22

10 8

29 28

31

3232
33

13
6

14

11

23

15

20
19 7

22

24

21

17

36

37

25

26

16

18

TOR4UE TO 75NM

TOR4UE TO 100NM

39

ITEM 
NO� PART NUMBER DESCRIPTION BU

IL
T�

4
T

Y�

1 MK2 ARB150-2-10 MK2 CC TOP FAB 1
2 ARB150-2-45F LO:ER RING 1
3 ARB150-2-83A FLY:HEEL 1
4 ARB150-2-101 FLY:HEEL LOCK COMPLETE 1
5 91225 HEX HD BOLT 7
6 91203 SPRING :ASHER 5
7 91202  FLAT :ASHER 12
8 90802  FLAT :ASHER 7
9 90803 SPRING :ASHER 2
10 90825 HEX HD BOLT 4
11 ARB150-2-09 BEARING HOUSING 1
12 91204 SHAKEPROOF :ASHER 6
13 91002 FLAT :ASHER 1
14 91250 HEX HEAD BOLT 1
15 EC35-2-58 BEARING BOLT 4
16 EC150002 SF40 BEARING 1
17 EC130-2-21A BEARING AD-USTER 1
18 GNS500L LONG GREASE NIPPLE 1
19 ARB150-2-39 SENSOR BKT PETROL ONLY 1
20 C200908-1 SENSOR PETROL ONLY 1
21 EC130-2-44 SENSOR PICKUP PETROL ONLY 1
22 91201 M12 NYLOC NUT 7
23 12X10X70 KEY 1
24 ARB150-6-1002 FAN 1
25 C150207 T�L PULLEY DEISEL ONLY 1
26 EC150013 TAPERLOCK BUSH 1
27 ARB150-2-32 COVER PLATE 1
28 ARB150-2-23 PIVOT PLATE 1
29 90801 NYLOC NUT 2
30 91040 HEX HD BOLT 1
31 60620 BUTTON HD BOLT 3
32 90602  FLAT :ASHER 5
33 90601 NYLOC NUT 3
34 4C160-3-70 BRACE TUBE 1
35 912200 HEX HD BOLT 1
36 91004 SHAKEPROOF :ASHER 4
37 91001P PLAIN NUT 4
38 91265 HEX HD BOLTN13 2
39 ARB150-9-1006 TL PULLEY PETROL ONLY 1ARB150-2-ARB150-3MK2 FLY:HEEL



9

13 14 2

3

2

12

4

5

8

10

10

9

11

10

8

15161817

19

21

7

6

2

1

20

ITEM 
NO� PART NUMBER  DESCRIPTION 4TY

�
1 90601 NYLOC NUT 4

2 90602  FLAT :ASHER 8

3 60620 M6[25 BXWWRQ KHDG 2

4 ARB150-1-122F CATCH PLATE 1

5 ARB150-2-16F S4UARE TO ROUND FAB 1

6 EC130-2-53 4UADRANT 1
7 80620 M6 [ 20PP C�SUNK 2
8 91035 HEX HD BOLT 4
9 91001 M10 SODLQ QXW 2

10 91002 FLAT :ASHER 6
11 91003 SPRING :ASHER 2

12 ARB150-2-41 BONNET LOCK GHLVHO 1

13 90620BH M6[25 BXWWRQ KHDG 2

14 90603 SPRING :ASHER 2

15 90802  FLAT :ASHER 2
16 90803 SPRING :ASHER 2
17 70830 CH BOLT 1
18 90601-P - M6 PLAIN NUT 2
19 ARB150-2-65 PULLEY COVER 1

20 ARB150-2-10 CC TOP FAB 1
21 ARB150-2-37MK2 BONNET LOCK PETROL 1

MK2 ARB150-2-10



1

2

3

5

9

678

ALTERNATIVE S4UARE CUTTER

TOR4UE TO 200NM

10

4

ITEM 
NO PART NUMBER  DESCRIPTION 4TY

1 ARB150-2-83A FLY:HEEL FAB 1

2 C202503 ROUND DISC BLADE 4

3 81650 C�S HD BOLT 4

4 91607 NORDLOCK  :ASHER 4

5 91601 NYLOC NUT 4

6 4C160-2-63 FLY:HEEL CLAMP 1

7 4C160-2-1002 BEARING 1

8 4C160-2-1003 INTERNAL CIRCLIP 1

9 4C160-2-37-2 S4UARE BLADE 4

ARB150 FLY:HEEL



11

12

1

13
7

8

6

7

8

3 524

11

10

9

ITEM NO� PART NUMBER  DHVFULSWLRQ SHEARBARS�4TY�

1 EC35-2-43 VERTICAL SHEARBAR 1

2 CM170-2-37 SHEARBAR LOCK 1

3 91001P PLAIN NUT 1

4 CM170-2-32 SHEARBAR CLAMP 1

5 91070 HEX HD BOLT 1

6 91225 HEX HD BOLT 2

7 91203 SPRING :ASHER 4

8 91202  FLAT :ASHER 4

9 90802 FLAT :ASHER 2

10 90803 SPRING :ASHER 2

11 90825 HEX HD BOLT 2

12 EC130-2-27 HORI=ONTAL SHEARBAR 1

13 91240 HEX HD BOLT 2

14 91004 SHAKEPROOF :ASHER 4

15 91001P PLAIN NUT 4

SHEARBARS



6 5 4

189
10

11

8

9

2 3 7

12

ITEM NO� PART NUMBER DESCRIPTION

4
TY

�

1 ARB150-2-71 PLUNGER HOUSING 1
2 4C160-2-1008 PLUNGER SPRING 1
3 4C160-2-154 LOCKING PIN 1
4 4C160-2-91 HANDLE 1
5 90802  FLAT :ASHER 1
6 90801 NYLOC NUT 1
7 ARB150-2-70 FLY:HEEL LOCK MOUNT 1
8 90602  FLAT :ASHER 6
9 90601 NYLOC NUT 4

10 80620 C�SUNK HD BOLT 2
11 60620 BUTTON HD BOLT 2

FLY:HEEL LOCK
ARB150-2-101



18

13

2

4

3

1

ITEM 
NO� PART NUMBER DESCRIPTION

RO
LL

ER
S�

4
TY

�

1 ARB150-3-07 FIXED ROLLER ASSY 1

2 ARB150-3-06 SLIDING ROLLER ASSY 1

3 ARB150-3-12F SPRING ANCHOR 1

4 4C160-3-1001-1 ROLLER RETURN SPRING 1

ARB150-2-ARB150-3MK2 ROLLERS



122

10354
9

13
32

23 23

28

32

26
26

33

32
25

3332

22

8
7

6

20

21

18

19

17

1612
12

27 28

29

33

32

11

32

33

15

25

27

28
30

12

14

31

1211

34

24

14

13

ITEM 
NO� PART NUMBER  DESCRIPTION 4TY

�
1 4C160-3-15MK2 ROLLER SLIDE PLATE 1
2 C252119 ROLLER BEARING 2
3 4C160-3-46 SPACER 1

4 EC130-3-35 END PLATE 1

5 EC130-3-36 SHIM 1

6 C200207-1 HYD MOTOR 1

7 90801PT M8 PLAIN THIN NUT 1

8 60825 BUTTON HD BOLT 1

9 ARB150-3-08 SLIDING ROLLER 1

10 4C160-3-1004 EXT CIRCLIP 1

11 4C160-3-19MK2 ROLLER AXLE 2

12 4C160-3-1002 BEARING 5

13 4C160-3-20MK2 GUIDE MTG PLATE 1

14 4C160-3-43 NYLON ROLLER 3

15 ARB150-3-44F GUIDE ROLLER BKT 1

16 4C160-3-1003  EXT CIRCLIP 1

17 4C160-1-1041 S:ING BOLT 1

18 ARB150-3-10F SPRING ANCHOR 1
19 91001P PLAIN NUT 3
20 71240 M12 CAP HD 2

21 91203 SPRING :ASHER 2

22 GNS135  GREASE NIPPLE 1

23 80855  C�S HD BOLT 2

24 80835  C�S HD BOLT 2

25 80850  C�S HD BOLT 4

26 70830  CH BOLT 2

27 90802-R LARGE :ASHER 3

28 90803 SPRING :ASHER 7
29 90820 HEX HD BOLT 1
30 90816  HEX HD BOLT 2

31 80820  C�S HD BOLT 3

32 90802  FLAT :ASHER 14

33 90801 NYLOC NUT 10

34 ARB150-3-11F CLEANING PLATE 1

35 90825  HEX HD BOLT 4 SLIDING ROLLER



5

4

3

2

1

6

7

9

10

12

11

8

14
15

9
17

15

16

13

19

18

15

ITEM NO� PART NUMBER  DHVFULSWLRQ

4
TY

�

1 ARB150-3-09 FIXED ROLLER 1
2 4C160-3-41 BUSH 1
3 4C160-3-40 BUSH HOUSING 1

4 GNS500 GREASE NIPPLE 1

5 80825 C�SUNK HD BOLT 4

6 4C160-3-58 SPACER DISC 1
7 4C160-3-60 DRIVE PLATE 1
8 4C160-3-57F DRIVE SPLINE 1

9 91003 SPRING :ASHER 6

10 71030-LO: CAP HD BOLT LO: 4

11 60820 BUTTON HD BOLT 1

12 90802 FLAT :ASHER 1

13 C200207-1 HYD MOTOR 1

14 4C160-3-11 MOTOR PLATE FAB 1

15 91002 FLAT :ASHER 4
16 91001  NYLOC NUT 2
17 91035 HEX HD BOLT 2
18 71240 CAP HD BOLT 2

19 91203 SPRING :ASHER 2

FIXED ROLLER



1
3

1-
   USE 2 5MM RODS TO LOCATE BUSH INTO HOUSING

2

2-
   PRESS BUSH 2�3RDS INTO HOUSING AND REAM 30MM

-REMOVE DEBRIS

3

3-
   PRESS BUSH FULLY INTO HOUSING AND FIT GRUBSCRE:
   FLUSH :ITH TOP OF HOUSING

NOTE�5MM RODS CAN BE USED TOREMOVE
           BUSH FROM HOUSING

16

ITEM 
NO� PART NUMBER DESCRIPTION

DHID
XOW�

4TY�
1 4C160-3-40 BUSH HOUSING 1

2 4C160-3-41 BUSH 1

3 4C160-3-80 LOCATING ROD 2

4 40620 GRUBSCRE: 2

FIXED ROLLER BUSH ASSY



4

3

1

2

5

16A

ITEM NO� PART NUMBER DESCRIPTION

4
TY

�

1 ARB150-3-57 FIXED ROLLER ASSY 1

2 ARB150-3-12F SPRING ANCHOR 1

3 4C160-3-1001-1 ROLLER RETURN SPRING 1

4 ARB150-3-56 SLIDING ROLLER ASSY 1

5 ARB150-2-96 LIGHT:EIGHT CC-ROLLERBOX 1

ARB150-2-96 LIGHT:EIGHT CC-ROLLER HOUSING



1

"

3

" 52823

29

31

30
"

27

28

22

26

25

19

21

18

20

24

22

1711

108

15 13

16

12

9

34

6

32

7

66

8

17

ITEM 
NO� PART NUMBER DESCRIPTION

4
TY

�

1 ARB150-4-70 INFEED CHUTE 1
2 ARB150-4-86 LIGHTBOARD FAB 2
3 C170409 DOCUMENT CASE 1
4 ARB150-4-76 FLAP FAB 1
5 CS�00����4 BUMPSTOP 2
6 90802 FLAT :ASHER 12
7 60820 BUTTON HD BOLT 4

8 90801 NYLOC NUT 6

9 91208 STARLOCK :ASHER 1

10 60820 BUTTON HD BOLT 2

11 ARB150-4-140 TOP COVER MOUNT FAB 1

12 ARB150-1-247 BATTERY TRAY 1
13 91202  FLAT :ASHER 6
14 91203 SPRING :ASHER 2
15 91230 HEX HD BOLT 4
16 91201  NYLOC NUT 2

17 4C160-6-1028 -UNCTION BOX 1

18 4C160-6-104 BATTERY CLAMP 1

19 4C160-6-1002 065-2 48AH BATTERY 1

20 900870007 BATTERY CLAMP ROD 2
21 90601-P M6 PLAIN NUT 4
22 90602  FLAT :ASHER 8
23 90601 NYLOC NUT 6
24 90616 HEX HD BOLT 2

25 ARB150 -6-1027 POS� BATTERY LEAD 1

26 ARB150-6-1028 NEG� BATTERY LEAD 1

27 ARB150-4-144 RDS SURROUND BOX 1

28 60615 BUTTON HD BOLT 6
29  ST20004 THROTTLE LEVER 1
30 90501  NYLOC NUT 4
31 60516 BUTTON HD BOLT 4
32 90801P M8 PLAIN NUT 2
33 EC1523634 THROTTLE CABLE 1

34 ARB150-4-137 FLAP HINGE PIN 1

INFEED CHUTE AND FLAP



1 37

15

5

6

13

11149168

2

4

10

12

CONTROL BOX
18

ITEM 
NO� PART NUMBER DESCRIPTION 4TY�

1 90801 M8 NYLOC NUT 2
2 60820 M8 X 20 BUTTON 2
3 90802B M8 B :ASHER 2
4 90803 M8 SPRING :ASHER 2
5 90602A M6 A :ASHER 4
6 90603 M6 SPRING :ASHER 4
7 ARB150-4-144 RDS SURROUND BOX 1
8 ARB150-4-143 RDS MOUNT 1
9 ARB150-4-145 RDS BOX COVER PLATE 1
10 ARB150-4-146 ACCESS COVER 1
11 S460714-2 TRACK CHIP S:ITCH 1
12 90802C M8 C :ASHER 2
13 60615 M6 X 15 BUTTON 4
14 EC1523631-2 ON OFF S:ITCH 1
15 4C160-6-1040 CHIPPER PLUS CONTROLLER �RDS� 1
16 CS100-6-14 BUMPSTOP 1



11

10

11

10

11

1112

13

2

3

3

9

7

8

7

5

5

6

14

16

15

17

4

18

19

ITEM 
NO� PART NUMBER DESCRIPTION

D
HI

DX
OW�

4
TY

�

1 91202N NYLON :ASHER 8
2 ARB150-4-91 SAFETY BAR 1
3 ARB150-4-93 RETURN STOP PLATE 2
4 ARB150-4-107 FLAP SIDE S:ITCH COVER 1
5 900900304 SPRING LATCH BOLT 2
6 ARB150-4-107 OH FLAP SIDE S:ITCH COVER 1
7 90502 FLAT :ASHER 8
8 90501  NYLOC NUT 4
9 60516 BUTTON HD BOLT 4

10 91230 HEX HD BOLT 4
11 91202-R  LARGE :ASHER 4
12 90801P  PLAIN NUT 2
13 EC130-1-105 MICROS:ITCH BUTTON 2

14 90602  FLAT :ASHER 32

15 60620 BUTTON HD BOLT 8

16 90601 NYLOC NUT 16
17 60615 BUTTON HD BOLT 8

18 ARB150-4-76 FLAP FAB 1

REAR FLAP



1

2

3

6

5

4

7

8

9

10

11

12

13

20

ITEM NO� PART NUMBER DESCRIPTION

4
TY

�

1 ARB150-4-107 FLAP SIDE S:ITCH COVER 1

2 ARB150-4-108 S:ITCH MOUNT PLATE 1

3 900950328 HAND S:ITCH BLUE 1
4 900930007 SAFETY BAR SPRING 1
5 ARB150-6-1044 LIMIT S:ITCH 1
6 900950327 HAND S:ITCH GREEN 1

7 90602  FLAT :ASHER 4

8 90603 SPRING :ASHER 4

9 90616 HEX HD BOLT 4

10 70430 CAP HD BOLT 2

11 90402 FLAT :ASHER 6

12 90401 NYLOC NUT 2

13 60412 BUTTON HD BOLT 4

REAR FLAP S:ITCH BOX 



6

5

3

2

13

1 4
3

99

1010

4

3

16

8

7

14

11

12

15

21

ITEM 
NO� PART NUMBER DHVFULSWLRQ

D
HI

DX
OW�

4
TY

�

1 ARB150-4-86FAB LIGHTBOARD 1

2 ARB150-4-126 LIGHT GUARD OPTIONAL 2

3 90602  FLAT :ASHER 12
4 90601 NYLOC NUT 4
5 90603 SPRING :ASHER 8

6 60615 BUTTON HD BOLT 8

7 90501  NYLOC NUT 2

8 80516   C�S HD BOLT 2

9 90801 NYLOC NUT 2

10 90802  FLAT :ASHER 2

11 90802-R LARGE :ASHER 2

12 60820 BUTTON HD BOLT 2

13  GM-1002-TLA NS REAR LAMP 1

14 GM-1001-TLA   OS REAR LAMP 1

15 EC1928464 NR PLATE HOLDER 1

16 GM-1001-RYR AMBER REFLECTOR 2

LIGHTBOARD-121 STANDARD LIGHTING



22

1

2

3

6

5 4

7

11

10

8

11

10

8 8
9

13

14

9

8

ITEM 
NO� PART NUMBER DHVFULSWLRQ

A
SP

O
C

K 
LE

D
�4

TY
�

1 ARB150-4-86FAB LIGHTBOARD 1

2 ARB150-4-97 LED MOUNT 1
3 ARB150-4-98 LED MOUNT O�S 1
4 900950321 ASPOCK LED NO PLATE 

MOUNT 1

5 900950322 ASPOCK LED LAMP NEARSIDE 1

6 900950323 ASPOCK LED LAMP OFFSIDE 1

7 ARB150-4-126 LIGHT GUARD OPTIONAL 2

8 90602  FLAT :ASHER 22

9 90601 NYLOC NUT 6
10 90603 SPRING :ASHER 16

11 60615 BUTTON HD BOLT 18
12 90501  NYLOC NUT 2

13 80516   C�S HD BOLT 2

14 GM-1001-RYR AMBER REFLECTOR 2

STA1DARD LIGHTBOARD-LED LIGHTING


	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3

	MK2 ALKO AXLE AND WHEEL.PDF
	Sheet1
	Drawing View12


	MK2 DEISEL CHASSIS.PDF
	Sheet1
	Drawing View1


	MK2 PETROL CHASSIS.PDF
	Sheet1
	Drawing View1


	MK2 ARBTRAK BASE EXPLODED.PDF
	Sheet1
	Drawing View1


	MK2 ARBTRAK CHASSIS.PDF
	Sheet1
	Drawing View12


	BELLYPAN AND CONSOLE.PDF
	Sheet1
	Drawing View1


	WINCH KIT.PDF
	Sheet1
	Drawing View11


	ARB150-2-ARB150-3MK2 FLYWHEEL.PDF
	Sheet1
	Drawing View1


	MK2 ARB150-2-10.PDF
	Sheet1
	Drawing View12
	Drawing View13


	ARB150 FLYWHEEL.PDF
	Sheet1
	Drawing View10


	SHEARBARS.PDF
	Sheet1
	Drawing View12


	ARB150-2-101.PDF
	Sheet1
	Drawing View12


	ARB150-2-ARB150-3MK2 ROLLERS.PDF
	Sheet1
	Drawing View1


	SLIDING ROLLER.PDF
	Sheet1
	Drawing View10


	FIXED ROLLER.PDF
	Sheet1
	Drawing View12


	FIXED ROLLER BUSH ASSY.PDF
	Sheet1
	Drawing View10
	Drawing View11
	Drawing View12


	INFEED CHUTE AND FLAP.PDF
	Sheet1
	Drawing View1


	REAR FLAP.PDF
	Sheet1
	Drawing View1


	Untitled
	REAR FLAP SWITCH BOX.PDF
	Sheet1
	Drawing View1


	LIGHTBOARD-STANDARD LIGHTING.PDF
	Sheet1
	Drawing View1


	LIGHTBOARD-LED LIGHTING.PDF
	Sheet1
	Drawing View1


	DISCHARGE CHUTE.PDF
	Sheet1
	Drawing View12


	BONNET DEISEL ROADTOW.PDF
	Sheet1
	Drawing View2
	Drawing View3


	ARBTRAK BONNET.PDF
	Sheet1
	Drawing View11
	Drawing View12


	HONDA PETROL BONNET.PDF
	Sheet2
	Drawing View2
	Drawing View5


	TOP AND SIDE COVERS.PDF
	Sheet1
	Drawing View12
	Drawing View13


	ARBTRAK TOP AND SIDE COVERS.PDF
	Sheet1
	Drawing View12
	Drawing View13


	HYD PIPING DEISEL MK2 RT.PDF
	Sheet1
	Drawing View1


	HYD PIPING HONDA MK2 RT.PDF
	Sheet1
	Drawing View1


	HYDRAULIC PIPING ARBTRAK MK2.PDF
	Sheet1
	Drawing View1


	VETICAL HYD TANK PLASTIC.PDF
	Sheet1
	Drawing View12


	ARBTRAK HYD TANK MK2.PDF
	Sheet1
	Drawing View12


	KUBOTA 26hp RT.PDF
	Sheet1
	Drawing View1
	Drawing View2


	KUBOTA 34Hp RT.PDF
	Sheet1
	Drawing View14
	Drawing View15


	KUBOTA 34Hp TRACKED.PDF
	Sheet2
	Drawing View16
	Drawing View17


	HONDA ENGINE.PDF
	Sheet1
	Drawing View9
	Drawing View10


	DEISEL TANK MK2.PDF
	Sheet1
	Drawing View12


	PETROL TANK MK2.PDF
	Sheet1
	Drawing View12


	ARB 150 MT HYDRAULIC CIRCUIT.PDF
	Model

	ARB150 HYD CIRCUIT WITH FLOW CONTROL.PDF
	Model

	ARBTRAK 150 HYDRAULIC CIRCUIT.PDF
	Model

	ARB150 ELECTRICAL.PDF
	Model

	ARBTRAK ELECTRICAL.PDF
	Model

	ARB130 ELECTRICAL.PDF
	Model

	ARB150-2-96.PDF
	Sheet1
	Drawing View1


	ARB150-3-56.PDF
	Sheet1
	Drawing View12


	ARB150-3-57.PDF
	Sheet1
	Drawing View12


	ARB150 PARTS LIST P18.PDF
	Sheet1
	Drawing View1



